

CLIENT: American Frame Manufacturing
 7560 Bristow Ct. Unit B
 San Diego, CA, 92154
 Attn: Mario Riguer

Test Report No: RJ 1527-P	Date: October 24, 2011
----------------------------------	-------------------------------

SUBJECT: Thermal Properties Test on Simulated Architectural Design Material.

SAMPLE ID: The following test material was submitted and identified by the Client:

Six pieces of Simulated Architectural Design Material.

DATE OF RECEIPT: October 20, 2011.


TESTING PERIOD: October 20 through October 21, 2011.


AUTHORIZATION: Authorized by Mario Riguer.

TEST PROCEDURE: Testing was performed in accordance with ASTM C 518-04, "Standard Test Method for Steady-State Thermal Transmission Properties by Means of the Heat Flow Meter Apparatus".

TEST RESULTS:

Specimen #	Thermal Values	
	ft ² ·h·°F/Btu Thermal Resistance (R)	ft ² ·h·°F/Btu/in Thermal Conductivity (K)
1	2.998	0.321
2	2.692	0.333
3	2.328	0.338
4	3.132	0.337
5	2.578	0.339
6	2.414	0.338
Average	2.690	0.334

Prepared By

 Rhonda Byrne
 Laboratory Manager

**Signed for and on behalf of
 QAI Laboratories Inc.**

 Larry Burmer
 Project Specialist